
 

 －13－

CAB                   GM750-02 
ITEM DESCRIPTION Q’TY PART NO. 

1 Washer 8 2 GB/T93-1987 
2 Bushing 2 GM750A-02-00008 
3 Bolt M8*40 2 GB/T5783-2000 
4 Nut M8 2 GB/T6170-2000 
5 Washer 8 2 GB/T93-1987 
6 Spring Washer 8 2 GB/T93-1987 
7 Nut M8 2 GB/T6170-2000 
8 Seat Bar 1 GM750A-02-041000 
9 Air Spring 1 GM750A-02-040100 
10 Upper Glass 1 GM750A-02-000002 
11 Shock Cushion, Upper Glass 1 GM750A-02-000003 
12 Plastic Cover 1 1 GM750A-02-000005 
13 Plastic Cover 2 1 GM750A-02-000013 
14 Plastic Cover 3 1 GM750A-02-000022 
15 Plate, Air Conditioner 1 GM750A-02-000200 
16 Fire Extinguisher 1 MFJ-450 
17 Rearview Mirror 1 1018 
18 Spring 2 GM750A-02-100140 
19 Hammer 1 HR-D 

    
    
    
    
    
    
     



 －14－

HEAT SHIELD                   GM750-02 
ITEM DESCRIPTION Q’TY PART NO. 

1 Heat Shield 1 GM750A-02-000015 
2 Washer 6 8 GB/T5287-2002 
3 Screw M6*16 8  

4 Bolt M6*20 4 GB/T5783-2000 
5 Screw M6*40 6  

6 Washer 6 6 GB/T96.1-2002 
7 Nut M6 14 GB/T889.1-2000 
8 Screw M6*25 4  

9 Washer 6 4 GB/T96.1-2002 
10 Locknut M6 4 GB/T889.1-2000 
11 Washer 6 2 GB/T96.1-2002 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 

 



 

 －15－

FRONT DOOR, MOUNTING FRAME                   GM750-02 
ITEM DESCRIPTION Q’TY PART NO. 

1 Screw M8*20 2  
2 Washer 8 2 GB/T95-1985 
3 Nut M8 2 GB/T6170-2000 
4 Washer 8 2 GB/T95-1985 
5 Bolt M8*20 2 GB/T5783-2000 
6 Bracket 1 GM750A-02-100000X 
7 Cab Assy. 1 GM750A-02-010000 
8 Front Glass 1 GM750A-02-000004 
9 Edge Rubber 1 GM750A-02-000019 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 



 －16－

WINDOWS, SIDE                   GM750-02 
ITEM DESCRIPTION Q’TY PART NO. 

1 Rubber 2 02-004010X 

2 Slide Glass, Right 1 GM750A-02-006000X 

3 Fixed Glass 2 GM750A-02-004002X 

4 Slide Glass, Left 1 GM750A-02-007000X 

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 

 



 

 －17－

REAR GLASS, LATCH AND PIVOT                   GM750-02 
ITEM DESCRIPTION Q’TY PART NO. 

1 Cab Lock Shaft 2 GM750A-02-100101 
2 Rod 2 GM750A-02-100103 
3 Nut M24 2 GB6178-2000 
4 Washer 24 2 GB/T95-2000 
5 Bolt M24*120 2 GB/T5782-2000 
6 Bolt M10*60 2 GB/T5782-2000 
7 Nut M10 2 GB/T6170-2000 
8 Locknut M10 4 Q33210 
9  Nylon Handle M10*120 2 GB/T879.1-2000 
10 Left-handed Nut M10 2 GB/T6170-2000 
11 Spring 2 GM750A-02-100104 
12 Pin 6*35 2 GB/T879.1-2000 
13 Bolt M10*70 2 GB/T5782-2000 
14 Air Spring 1700N-680-450 2 GM750A-02-000400 
15 Cotter Pin 5*40 2 GB/T91-2000 
16 Rear Glass 1 GM750A-02-000025 
17 Rubber, Rear Glass 1 GM750A-02-000032 
18 Upper Glass 1 GM750A-02-000031 
19 Rubber，Upper Glass 1 GM750A-02-000029 
    
    
    
    
    
    
    

 

 


